
 

 

 

 

 

 

 

 

 

 

 

 

 

Environmental & Social Impact Assessment (ESIA) 

OF 

Reliance Meghnaghat 750 Combined Cycle Power Plant 

 
 

A Project by 

Reliance Bangladesh LNG & Power Ltd. 
 
  
 
 

 

Prepared By: 

2/12, Block B, Humayun Road, Mohammadpur, Dhaka-1207, Bangladesh 

Cell: +880 1711-565728, +880 1733376609-10, Tel: +88029116712, +88029116713, 

Fax: +88029116714, E-Mail: aecldhaka@gmail.com, aecl@dhaka.net, 

Web: www.aecl-bd.org 

January 2017 

  Adroit Environment Consultants Ltd.   

mailto:aecldhaka@gmail.com
mailto:aecldhaka@gmail.com
http://www.aecl-bd.org/


Environmental & Social Impact Assessment (ESIA) of Reliance Meghnaghat750 MW Combined Cycle 
Power Plant At Meghnaghat, Sonargaon, Narayanganj, Bangladesh. 
[...]
Power Plant At Meghnaghat, Sonargaon, Narayanganj, Bangladesh. 

 

77 
AECL/ESIA/RELIANCE/2017 

 

 
Figure 2.11: Navigation Route around the Temporary Jetty area 

 

 



Environmental & Social Impact Assessment (ESIA) of Reliance Meghnaghat750 MW Combined Cycle 
Power Plant At Meghnaghat, Sonargaon, Narayanganj, Bangladesh. 

 

78 
AECL/ESIA/RELIANCE/2017 

 

2.4.4.7 Land Use Pattern 
 

The proposed site for construction of the temporary jetty is located at Meghnaghat, Sonargaon, 

Narayanganj, Bangladesh. This part of Meghnaghat is mainly used for industrial purpose. There 

are three large power plants near the project site i.e. Meghnaghat Power Limited, with capacity 

of 450 MW CCPP, Summit Meghnaghat Power Company Limited (SMPCL) with capacity of 350 

MW and Orion Power Meghnaghat Power Plant (OPML) with capacity of 100 MW are situated 

at the southeast part of the project site. The area of Meghnaghat Power Hub is an isolated area 

and local people do not come to this place often for every day work. Only the people working 

here at different factories and offices come to this place. There is permanent Jetty and water 

discharge channel beside the proposed temporary Jetty location. 

 

The nearest village is situated on the northwest side of the project at apprx. 300m distance on 

the opposite side of the Meghna River. They have different approach road for their regular use 

and normally they don’t use the access roas inside the Meghnaghat power hub.  

 

The proposed jetty operations have been proposed at a considerable distance from the fishing 

hamlet. Shahid nagor & Char Balaki village is in the south-west direction of the project and 

apprx 1.5 km and 2km away from the Temporary Jetty location respectively. During Public 

consultation we found that most of the fishermen lives in these char areas.  

 

2.4.4.8 Lifetime of the Temporary Jetty 
 

The expected construction work duration of the temporary jetty is 3 months and it will be under 

operation for 24 months for the constructional work of the Reliance Meghnaghat 750MW CCPP 

project. After the completion of the constructional work of the Power plant the Temporary Jetty 

will be demolished. 

 

2.5 POLLUTION CONTROL 
 

2.5.1 Air Emission 
 

The natural gas R-LNG do not contain any significant sulphur, therefore the plant does not 

warrant a tall chimney. The proposed height of the stacks will be 70 m above ground level as 

per DoE minimum height requirement. 

 

The gas turbines will produce oxides of nitrogen (NOx) during combustion with natural gas / R-

LNG firing. However, it is possible to reduce NOx emission by using dry low NOx burners.  The 

plant will be designed to have NOx emissions not more than 25 ppm {(v/v), at 15% excess 

oxygen} which well below the prescribed norms of ministry of Environment and Forests for 

combined cycle plants of capacity more than 400 MW using natural gas/R-LNG as fuel. 

 

Heat recovery steam generator (HRSG) will be utilizing about 80% of the heat content in the 

exhaust gases in producing steam for use in the steam turbine. Heat emission from the stack 

into atmosphere will not cause any significant increase in ambient temperature. According to 



Environmental & Social Impact Assessment (ESIA) of Reliance Meghnaghat 750 MW Combined Cycle 
Power Plant At Meghnaghat, Sonargaon, Narayanganj, Bangladesh. 

 

79 
AECL/ESIA/RELIANCE/2017 

 

EHS guidelines,the stack height for all point sources of emissions, whether ‘significant’ or not, 

should be designed according to Good International Industry Practice (GIIP) to avoid excessive 

ground level concentrations due to downwash, wakes, and eddy effects, and to ensure 

reasonable diffusion to minimize impacts”. 

 

As per the above since the clean fuel is used where in the SO2 emissions are Zero, We need to 

maintain minimum 30mt of Stack Height. However based on Annex. 1.1.3- Good international 

Industry Practice (GIIP) Stack Height (Based on United States 40 CFR, part 51.100 (). HG= H + 

1.5L; where HG = GEP stack height measured from the ground level elevation at the base of 

the stak, H = Height of nearby structure (s) above the base of the stak. L = lesser dimension, 

height (h) or width (w), of nearby structures (“Nearby structures” =Structures withon/touching a 

radius of 5L but less than 800 m.) the below calculation is accrued out to determine Stack 

Height to be at 70 mtrs. The stack and emission details are provided in Table 2-11. 

 

(The nearest stack height of the neighborhoos power station (Summit Meghnaghat Power 

Limited) understood to be 50 mts. And L = 6.25 mts, thus HG = H+1.5 (6.25 Dia of Stack) 

comes to H= 68.73 mts. Say, 70 mts.) 

 

 

 

 

 

Table 2 11: Stack and Emissions 

Parameter Unit Value 

Stack Height meter (m) 70 

Diameter m 6.3 

Exit Gas Velocity m/s 25 

Exhaust Flow rate m3/s 615 

Emission per Stack 

        NOx 

 

ppm 

g/s 

25 

31.37 

 

2.5.2 Noise Control 
 

Noise generating equipment will be designed to limit the noise level of 70 dB (A) which will be 

maintained at 120 m from the main plant building.Noise generating sources and their abatement 

measures are provided in Table 2-12. 

Table 2 .12: Noise Generating Sources and Abatement Measures 

Source Abatement Measures 

Turbine Hall & Boiler House Sound absorbing materials will be provided and sound 



Environmental & Social Impact Assessment (ESIA) of Reliance Meghnaghat 750 MW Combined Cycle 
Power Plant At Meghnaghat, Sonargaon, Narayanganj, Bangladesh. 

 

80 
AECL/ESIA/RELIANCE/2017 

 

Source Abatement Measures 

transmissions loss of wall and roof will be improved. 

Fans Mufflers will be provided 

Leaks Will be controlled by improved maintenance 

 Electric Motor Installation of ventilation inlet and/or discharge muffler. 

 

2.5.3 Effluent Characteristics, Treatment and Discharge 
 

The plant will generate effluents from various systems. These include HRSG blow down, 

demineralization waste, cooling tower blow down and sanitary waste.     

 

The wastewaters including cooling tower blow down will be discharged after complying with DoE 

stipulated discharge norms.  

 

Cooling water Blow down and waste water does not contain any heavy metals such as Zn, Cr. 

Cooling system waste water treatment technology and methodology is pH adjustment by dosing 

Sulphuric Acid; Disinfection by the dozing of Chlorine and Environment Friendly commodity 

chemicals which does not have any heavy metals for avoiding the corrosion and scaling. 

 

Salient characteristics of HRSG blow down water are: pH in the range of 9.5 to 10.3, negligible 

suspended solids and temperature of blow down water at about 1000C. The HRSG blow down 

water will be collected with other wastewaters in a common basin.  

 

The DM plant effluent will be neutralized to safe and desirable pH value prior to discharge to a 

central monitoring basin. 

 

Effluents from plant wash will betreated in ETP and will be taken to central monitoring basin.The 

capacity of the ETP would be around 20 m3/hour. 

 

All floor drains and storm water drains will be routed to adequately sized storm water sump i.e.  

24 hours holding capacity.   

 

It has been estimated that about 212 m3/hour of waste water will be generated from different 

sections. All liquid effluents emerging out of the power plant from different sections shall be 

collected in central monitoring basin.About 6 m3/hour waste water will be treated in horticulture 

and rest i.e. 206 m3/hour will be discharged to plant drain.  

 

The treated effluents shall also meet quality requirements mentioned in Ministry of Environment 

and Forests Gazette Notifications as well as IFC standards. All the waste water generated at the 

various sources will be collected at one point, as far as practicable and technically viable, before 

treatment and then treated to meet the statutory requirements. Treated effluents are equalized 

in Guard pond before reuse and recycling within the plant. Excess treated and equalized 

effluent will be disposed through plant’s effluent outfall. This discharge will thus meet the 

permissible standards. 



Environmental & Social Impact Assessment (ESIA) of Reliance Meghnaghat 750 MW Combined Cycle 
Power Plant At Meghnaghat, Sonargaon, Narayanganj, Bangladesh. 

 

81 
AECL/ESIA/RELIANCE/2017 

 

Table 2.13: Treated Water Quality  

Parameters Treated Water Quality 

pH 6.0 – 9.0 

Suspended solids  : <50 mg/l  

Oil and grease  : <10 mg/ 

Ambient  Temperature of Discharge water  Delta 3 0C  of the ambient  receiving water 

temperature in any season 

 

The Effluent Treatment Plant conceived will handle effluent from the following facilities- 

 

 Neutralized waste from DM plant 

 Cooling tower blow down 

 Boiler blow down 

 Waste water from the plant wash 

 

Neutralized waste from DM Plant, cooling tower blow down and Boiler blow down do not need 

any treatment except only dilution and retention of effluent in CMB is envisaged before 

discharging outside the plant boundary 

 

For waste water from the plant wash, Treatment plant is envisaged with suitable capacity before 

discharging through CMB. The capacity envisaged is 20 cum/hr. The following treatment will be 

done in the ETP 

 

 Collection tank 

 Coagulation & Flocculation 

 Solid separation by clarifier 

 clean water to CMB 

 Sludge thickening 

 Sludge dewatering by centrifuge 

 

Sludge generated from Pre Treatment plant shall be treated suitably and solid waste generated 

shall be disposed outside plant in consultation with local government authorities. The layout 

plan of the ETP is shown in Figure 2-12. 

 

2.5.4 Water treatment Plant 
 

The requirement of raw water for 750 MW CCPP would be 1076 m3/hr which will be pumped 

from the Meghna River to the plant. Hence raw water pump house/channel will be planned at off 

take point for the plant.  The Meghna river water quality is highlighted in Table 2.14.  

Table 2 14: Meghna river water quality for design raw water analysis 

Sl No Parameters Unit Values 



Environmental & Social Impact Assessment (ESIA) of Reliance Meghnaghat 750 MW Combined Cycle 
Power Plant At Meghnaghat, Sonargaon, Narayanganj, Bangladesh. 

 

82 
AECL/ESIA/RELIANCE/2017 

 

Sl No Parameters Unit Values 

1 Aluminium (Al) ppm 0.27 

2 Biochemical Oxygen Demand (BOD) ppm 5 

3 Chemical Oxygen Demand (COD) ppm 16 

4 Chloride (Cl) ppm 12 

5 Colour Hazen 3.3 

6 Fluoride ppm <MDL 

7 Manganese (Mn) ppm 0.06 

8 Nitrogen (Nitrate) ppm 5 

9 Nitrogen (Nitrite) ppm <MDL 

10 pH ppm 7.8 

11 Phosphate ppm 0.37 

12 Potassium (K) ppm 5 

13 Sodium (Na) ppm 20 

14 Sulphate ppm 2 

15 Total Suspended Solid (TSS) ppm 8 

16 Turbidity NTU 25* 

17 Ammonia ppm 0.6 

18 Total Organic Carbon (TOC) ppm 3.2 

19 M – Alkalinity ppm 35 

20 P – Alkalinity ppm 0 

21 Ca - Hardness (as CaCO3) ppm 20 

22 Mg - Hardness (as CaCO3) ppm 15 

23 Iron (Fe) ppm 0.6 

24 Ferrous Iron (Fe2+) ppm 0.01 

27 Free Chlorine (Cl2) ppm 0.03 

28 Silica (SiO2), reactive ppm 11 

29 Silica (SiO2), colloidal ppm 3.5 

 



Environmental & Social Impact Assessment (ESIA) of Reliance Meghnaghat 750 MW Combined Cycle 
Power Plant At Meghnaghat, Sonargaon, Narayanganj, Bangladesh. 

 

83 
AECL/ESIA/RELIANCE/2017 

 

The scheme to be selected for water treatment depends upon the quality of raw water available, 

required quality of treated water and also economic considerations. 

 

The Raw Water Treatment Plant needs to produce water of a quality that satisfies the 

requirements of suitable feed water to Secondary Treatment Systems. The required design 

quality of treated water from the Raw Water Treatment Plant is mentioned as below. 

Table 2.15: Required design quality of treated water from the Raw Water 
Treatment Plant 

Iron : Less than 0.3 ppm. 

Turbidity : Less than 10 NTU at rated capacity of Clariflocculator and 

less than 15 NTU at 20% overloading condition 

Organic matter : Less than 0.05 ppm 

 

Pre-treatment plant shall be designed considering 500 NTU as inlet raw water turbidity. There 

are several treatment options in the plant to treat the raw water as per the requirement and 

consumption. The water first passes through clarification plant in which solid particles will be 

separated by coagulation and clarification. The proposed treatment plant envisages the aeration 

of raw water & for removal of organic matter, chlorination of raw water is envisaged. Clarification 

by tubesettler type Clarifier is established technique for removal of suspended solids from raw 

water and the same is envisaged in Raw Water Treatment Plant. To optimize the consumption 

of coagulant and to increase the efficiency of TSS removal, suitable provision for addition of 

coagulant aid shall also be provided in the Raw Water Treatment Plant. Around 990 cu.m/hour 

water will flow to close loop condensate cooling system as make up water. 

 

Around 25 m3/hour water will be carried to DM plant to receive polish water to feed those to 

different precision cooling system in generator and NOx injection. 

 

2.5.5 Cooling Water System Detail 
 

Heat rejection for a combined cycle in this project is accomplished by circulating cooling water 

through the condenser. The circulating cooling water system envisaged for the plant is re-

circulating type system with cooling towers. For the re-circulating type CW system, the clarified 

water will be pumped by CW Makeup pumps to the cold water channel. Water from cold water 

channel will enter the CW pump house through bar screens/trash racks at low velocity to filter 

out debris. Stop log Gates will be provided after the screens to facilitate the maintenance. For 

carrying circulating water from CW pump house to TG area and from TG area to cooling tower, 

steel lined concrete duct would be provided. For interconnecting CW duct with CW pump, 

condenser and cooling towers, steel pipes shall be used.  Induced Draft Cooling Tower for the 

module is envisaged. Cooling tower shall be with FRP Frame, PVC tower fill, fill supports, air 

inlet louvers, drift eliminators etc. 

 

2.6 PROJECT SCHEDULE 
 



Environmental & Social Impact Assessment (ESIA) of Reliance Meghnaghat 750 MW Combined Cycle 
Power Plant At Meghnaghat, Sonargaon, Narayanganj, Bangladesh. 

 

84 
AECL/ESIA/RELIANCE/2017 

 

2.6.1 Pre-Construction Period 
 

The pre-construction period started with the principle approval from the GOB on March 27, 

2016. The pre-construction period will be completed with the completion of site clearance which 

will indicate the end of all bureaucratic procedure.  

 

2.6.2 Construction Period 
 

The construction period will start in 1st November, 2017. The mechanical erection is expected 

to be started on 5th March, 2018. The construction period is expected to be finished by 30th 

April, 2019. 

 

2.6.3 Operation Period 
 

The operation period is expected to start after the erection of the plant has been completed and 

the test generation has been observed to be fully functional. The detail of the project schedule is 

shown in Figure 2-13. 



Environmental & Social Impact Assessment (ESIA) of Reliance Meghnaghat750 MW Combined Cycle 
Power Plant At Meghnaghat, Sonargaon, Narayanganj, Bangladesh. 

 

85 
AECL/ESIA/RELIANCE/2017 

 

  

Figure 2.12: Schematic Diagram of ETP 



Environmental & Social Impact Assessment (ESIA) of Reliance Meghnaghat 750 MW Combined Cycle 
Power Plant At Meghnaghat, Sonargaon, Narayanganj, Bangladesh. 

 

86 
AECL/ESIA/RELIANCE/2017 

 

 

Figure 2.13: Project Schedule



Environmental & Social Impact Assessment (ESIA) of Reliance Meghnaghat750 MW Combined Cycle 
Power Plant At Meghnaghat, Sonargaon, Narayanganj, Bangladesh. 

 

87 
AECL/ESIA/RELIANCE/2017 

 

 

 

POLICY AND LEGAL CONSIDERATION 
 

3.1 BACKGROUND 
 

The emerging environmental scenario calls for attention on conservation and judicious use of 